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2.2 Loading types

Each test beams was hinged at its two ends
and tested under symmetrical two-points
loads with shear span - effective depth
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3 RESULTS OF TESTS AND DISCUSSIONS
3.1 Series-A

All beams in Series-A tests failed finalls
in flexure. In Table 2 are shown their me:-
sured flexural cracking loads (Pcr) and
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the calculated ultimate ones (Py). B,
calculated by the conventional ultimate

Strength theory using rectangular stress
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